
Cloughduv   WWDL Application 
_____________________________________________________________________________________________________ 

 

 
 

 
 
 

Waste Water Discharge 
Licence 

Application Form 
 
 
 
 
 

EPA Ref. No:
(Office use only)

 
 
 
 
 
 
 

Environmental Protection Agency 
PO Box 3000, Johnstown Castle Estate, Co.  Wexford 

Lo Call: 1890 335599 Telephone: 053-9160600   Fax: 053-9160699 
Web: www.epa.ie Email: info@epa.ie 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:28:29

http://www.epa.ie/


 Waste Water Discharge Authorisation Application Form  
[...]
including a copy of any approved funding for the project and a timeframe for the 
completion of the necessary works to take place.  
 

 

 
 
 

Yes No Attachment included 
 

  

B.11 Significant Correspondence 

 
Provide a summary of any correspondence resulting from a Section 63 notice 
issued by the Agency in relation to the waste water works under the 
Environmental Protection Agency Acts, 1992 and 2003, as amended by Section 
13 of Protection of the Environment Act, 2003. 

                                                                                                                                                                               Page 21 of 52 

   

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:28:30



Cloughduv                                                                                                                                                          WWDL Application 
_____________________________________________________________________________________________________ 
  

Not Applicable 

There was no Section 63 notice issued by the Environmental Protection Agency 
to Cork County Council in relation to the wastewater treatment works in 
Cloughduv under the Environmental Protection Agency Acts, 1992 and 2003, as 
amended by Section 13 of Protection of the Environment Act, 2003. 

 
Attachment B.11 should contain a summary of any relevant correspondence 
issued in relation to a Section 63 notice.  
 

Yes No Attachment included 
 

  

 

B.12 Foreshore Act Licences. 

 
Provide a copy of the most recent Foreshore Act licence issued in relation to 
discharges from the waste water works issued under the Foreshore Act 1933. 

 

Not Applicable 

Cloughduv Wastewater Works does not require a Foreshore Act Licence under 
the Foreshore Act 1933. 

 
Attachment B.12 should contain the most recent licence issued under the 
Forsehore Act 1933, including a copy of all conditions attached to the licence 
and any monitoring returns for the previous 12-month period, if applicable. 
  
Attachment included 
 

Yes No 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

                                                                                                                                                                               Page 22 of 52 

   

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:28:30



Cloughduv                                                                                                                                                          WWDL Application 
_____________________________________________________________________________________________________ 
  

SECTION C: INFRASTRUCTURE & OPERATION 
Advice on completing this section is provided in the accompanying Guidance 
Note.   

C.1 Operational Information Requirements 
Provide a description of the plant, process and design capacity for the areas of the 
waste water works where discharges occur, to include a copy of such plans, 
drawings or maps, (site plans and location maps, process flow diagrams), and such 
other particulars, reports and supporting documentation as are necessary to 
describe all aspects of the area of the waste water works discharging to the aquatic 
environment. Maps and drawings must be no larger than A3 size. 
 

C.1.1 Storm Water Overflows 
 
For each storm water overflow within the waste water works the following 
information shall be submitted: 
 

 An assessment to determine compliance with the criteria for storm 
water overflows, as set out in the DoEHLG ‘Procedures and Criteria in 
Relation to Storm Water Overflows’, 1995 and any other guidance as 
may be specified by the Agency, and  

 Identify whether any of the storm water overflows are to be 
decommissioned, and identify a date by which these overflows will 
cease, if applicable. 

 
There are no storm overflows, other than the primary and secondary 
overflows identified. 

 
C.1.2 Pumping Stations 
 
For each pump station operating within the waste water works, provide 
details of the following: 
 

 Number of duty and standby pumps at each pump station;  
 The measures taken in the event of power failure;  
 Details of storage capacity at each pump station;  
 Frequency and duration of activation of emergency overflow to 

receiving waters.  Clarify the location where such discharges enter 
the receiving waters. 

 
 
C.1 Operation Information 
 
Existing Waste Water Treatment Plant 

The existing WWTP in CLoughduv is located to the north-west of the village. The 
treatment plant is designed for a population equivalent of 500, the WWTP has a 
current loading of approx 396 PE. There is one pumping station within the 
village. Most of the waste water flows by gravity to the plant.  

The treatment process incorporates the following: 

 Inlet works. 

 Primary settlement – 1nr BMS BL 1500 litre, primary settlement tank 
complete with lamella plates. 

 Secondary treatment – 2nr BMS B3500 Aerator units (Rotating Biological 
Contractor units). 

                                                                                                                                                                               Page 23 of 52 

   

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:28:30



Cloughduv                                                                                                                                                          WWDL Application 
_____________________________________________________________________________________________________ 
  

 Final settlement – 2nr BMS H3500P humus tanks complete with sludge 
return pumps and covers. 

 Outlets works – final effluent pumped to the Brouen stream. 

 Control building – the control building is a metal building and the control 
kiosk has a dial-out facility. 

The flow passes through the plant under gravity and is only pumped when the 
flow has been fully treated and is to be discharged to the stream. Effluent enters 
the plant via a 225mm sewer. The influent enters the primary settlement tank 
from the inlet manhole. Flow then passes through to the two RBCs which are set 
up to run in parallel. From there the flow passes into the clarifiers (2No) which 
also run in parallel before the treated effluent enters the outfall pump sump. The 
outfall sump pump raises the effluent to the header manhole on the public road 
just outside the site boundary. The treated effluent flows from the header 
manhole by gravity to the Brouen River.  

The design dry weather flow (DWF) for the plant is 113m3/day, which is based 
on a population equivalent of 500 contributing 225 l/head/day. This equates to 
an average flow of 4.7m3/hr.   
  
 
General Description of the Proposed New Plant 
 
The proposal for the future wastewater treatment plant is based on construction 
of a new 1500PE activated sludge system complete with tertiary filter and 
phosphorus removal together with subsequent decommissioning of the existing 
plant.  

The plant will treat to a 10/10 mg/l BOD/SS standard with 1 mg/l Ortho 
Phosphorus.  

The design dry weather flow (DWF) for the plant is 338m3/day, which is based 
on a population equivalent of 1500 contributing 225 l/head/day. This equates to 
an average flow of 14m3/hr.  The full flow to treatment is 42m3/hr (3 x DWF) 
while the maximum flow to the works is 169 m3/hr. 
 

 

The plant will operate as follows: 

 

1. The waste water will first enter an on-site inlet pumping station before 
entering the inlet works. The pumping station will contain 2 No. foul 
pumps (duty / standby) each capable of pumping 169m/hr.  

2. Flow from the inlet pumping station will be pumped to a combined 
screening / grit removal unit. Screening will be provided to 6mm for flows 
up to 50l/s. A washing and compaction system is installed reducing the 
screenings volume by up to 50%. An integral bypass channel has been 
provided for operational flexibility. Screened wastewater will pass through 
an aerated sedimentation tank allowing for grit removal. 

3. A pumping station and storm holding facility will be provided prior to 
secondary treatment. The pumping station will contain 2 no. forward feed 
foul pumps (duty / standby) each capable of pumping 42m/hr to the 
biological treatment process. There will also be 2 no. storm pumps (duty / 
standby) each capable of pumping 127m/hr to the storm holding tank. A 
storm holding tank with a minimum of 2 hours retention capacity 
(253m/hr) will be provided. 

                                                                                                                                                                               Page 24 of 52 

   

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:28:30



Cloughduv                                                                                                                                                          WWDL Application 
_____________________________________________________________________________________________________ 
  

4. Storm flows will gravitate back into the foul pump chamber during times 
of low flow to the treatment plant. Where the retention time of the storm 
tank is exceeded the storm flow will overflow to the River Brouen. 

5. The forward feed pumps will pump flow to the aeration tank. Two no. air 
blowers (duty / standby) will be installed adjacent to the aeration tank 
and will deliver air through fine bubble air diffusers installed on the base 
of the aeration tank. A mixer will also be provided.  

6. The effluent then flows by gravity to the final settlement tank. The FST is 
another principal stage in the activated sludge process. The active sludge 
is separated from the effluent. The outlet from the aeration tank 
gravitates to the central stilling box or diffusion drum, the effluent flows 
out of the diffusion drum to the surface of the clarifier, and the solids 
settle to the sloped floor of the tank. A floor scraper is installed in the 
FST, the scraper scraped settled sludge to a central hopper from which 
sludge is withdrawn to the sludge sump.  

7. A ferric storage tank and dosing system are provided for phosphorus 
removal.  

8. A sand filter system is proposed to provide tertiary treatment of the 
secondary effluent.  

9. The final effluent pumping station will contain 2 no. pumps (duty / 
standby) each capable of pumping 42 m/hr to the outfall. The pumps are 
controlled using an ultrasonic level controller within the sump.  

10. Sludge from the final clarifier is pumped via the sludge pumping station 
to either the aeration tank or to the sludge storage tank by 2 no. sludge 
pumps (duty / standby) with a capacity of 42m/hr   

11. Excess sludge is wasted from the system to the sludge holding tank. The 
sludge holding tank will provide for gravity thickening of the waste 
sludge. There will be a series of supernatant draw-off pipes, with valves, 
to provide optimum thickening and draw off capabilities.  

 
C.1.1 Storm Water Overflow – Not Applicable 
 
C.1.2 Pumping Stations 

 There is only one pumping station located within the collection 
system serving the Cloughduv WWTP. 

 The collection system serving the pumping station in Cloughduv is a 
separate system. The overflow from the pumping station operates on 
an emergency basis only.  

 The flow from the emergency overflow, flows to a nearby stream 
which in turn flows to the River Bride. 

 There is one duty pump within the pumping station. 
 In the event of a power failure the waste water will overflow to the 

stream or the sump will be emptied by suction. The pumping station 
is checked on a daily basis by the curator. 

 Details of the frequency and duration of the activation of the 
emergency overflow is unknown. 

 
Attachment C.1 should contain supporting documentation with regard to the 
plant and process capacity, systems, storm water overflows, emergency overflows, 
etc., including flow diagrams of each with any relevant additional information. 
These drawings / maps should also be provided as geo-referenced digital drawing 
files (e.g. ESRI Shapefile, MapInfo Tab, AutoCAD or other upon agreement) in 

                                                                                                                                                                               Page 25 of 52 

   

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:28:30



Cloughduv                                                                                                                                                          WWDL Application 
_____________________________________________________________________________________________________ 
  

Irish National Grid Projection.   This data should be provided to the Agency on a 
separate CD-Rom containing sections B.1, B.2, B.3, B.4, B.5, D.2, E.3 and F.2.  
 
 

Yes No Attachment included 
 

  

C.2 Outfall Design and Construction 

Provide details on the primary discharge point & secondary discharge points and 
storm overflows to include reference, location, design criteria and construction 
detail. 
 
Primary Discharge Point, SW01-Cloughduv (Existing) 
 
Type of 
Discharge 

225mm diameter outfall pipe from header manhole just outside 
the site boundary and on to the River Brouen  

Unique 
Point Code 

SW01 – Cloughduv 

Location River Brouen, Coolmucky 
Grid Ref 145099E, 066702N 
 
Primary Discharge Point, SW01-Cloughduv (Proposed) 

Type of 
Discharge 

125mm rising main from final effluent pumping station to Rye 
Court Bridge on the Bride River through a double hinge flap valve 

Unique 
Point Code 

SW01 - Cloughduv  

Location Bride River, Ryecourt 
Grid ref 
(6E, 6N) 

145318E, 067565N 
 

 

The proposed primary discharge point, SW01-Cloughduv, is the main outlet from 
Cloughduv Wastewater Treatment Plant.  The outfall runs in a northerly direction 
approximately 1000m from the outlet manhole to the Bride River. The point of 
discharge is a 125mm HDPE pipe, which discharges directly to the river. 

 

Secondary Discharge Point, SW02-Cloughduv (Proposed) 

Type of 
Discharge 

225mm diameter outfall pipe from header manhole just outside 
the site boundary and on to the River Brouen – Emergency 
Overflow 

Unique 
Point Code 

SW02 - Cloughduv 

Location River Brouen, Coolmucky 
Grid ref 
(6E, 6N) 

145099E, 066702N 

 
The secondary discharge point, SW02-Cloughduv, is a 225mm diameter overflow 
pipe from the storm tank at the wastewater treatment plant. The outfall runs in 
an western direction approximately 5m to the header manhole just outside the 
boundary of the WWTP and flows approximately 250m by gravity to the River 
Brouen.  

 

                                                                                                                                                                               Page 26 of 52 

   

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:28:30



Cloughduv                                                                                                                                                          WWDL Application 
_____________________________________________________________________________________________________ 